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Accessories
i ACCESSORIES
(") ACCRSSOIRES
i) TONBEHOREN
=) ZUREHOR
L) ACCRSSON]
) ACCESORIOS
{+} ACESBORIOS
B HOING 1000 ... ceevicrieniiiriarnee e 00063 @D Ignition Test Spark PIUD . .vooracivernnnrr e JABIIE
) Cul da muintien () Tesleur d'aliurmage
=) Biokkeerpen ) Bougie voor ontatekingsconirole
(5} Hatewerkzaug (&) Temtziindkerzs fix Zondprifung
(i} Amrezz0 di bloccaggio {) Candsla i &ollauds
(® Hstramisnin sutadors (&) Bujia para probar ol sncandido
(®) Acassorio de suporie (T Veln de ansaio da ignicic
6 Qraass, MURFPUIDOBE ...\ .oevrrierernininner, s 18483 & Fubber Tubing (10 M) (306 M} . .coouiivnneneees el BATIEW
) Graisse univereslle {f) Tubes en caoutchoue (3,04 mj
@ Universesl vet (®) Rubber siang {3,08 m}
(3) Mehrzwsch-Schmiermitsd (® Gummironr {3,085 m}
{D Graseo, mukiJeo () Dotto di gemma (3,05 m}
{8 Qrasa uriarsal () Tube de cauche (3,05 m)
{©) Lubrificants, para fins mildplas {(¥) Tubo de borracha (3,08 m)
€5 Carburetor ROPAIFTOBI ¢ voviviiaaniussmasireiasinnnas 17789 €5 Starier Rope (280 A Meel} TEM} .....cooiininnns BOEZ-A
(%) Outll de réparstion da carburateur (&) Cortion de [anceur {bobina de 76 m)
&) Repamtiegerscachip woor Carburateur %)  Startkoord {spcel met 76 m)
{&) Vergaser-Repamiurmerieug {2} Starterssli (76 m Spulw)
() Attrezzo di riparazions del carurstors () Corda d'avvinmento (bobina da 78 m)
@'l Homumria de repamcidn del cariurador G} Cusrda do arranque [carrale da T8 m)
(") Feramenin da reparacio o carburador (" Cabe do arrancador (rAs de 76 m)
@) Thresd Locking Gompound ... . . 2MMC @ TormOrvaBHT2E....covvveienin Crrrreeeeen s 2898201
{*) Produit e blocaga de fitage (D Forel tarx
£ Borgmicdel voor schrostdreden @ Tone-drifbit
{5) Gewinde-Sicherungumases (@ Torx-Antriebabit
() Composte t bioccaggio della flattatura (D Punta Torx Drive
(D Pusta sallacors de roacas (£} Broca de empuie Tom
(2) Composto de retengio de roscas @ Broca accionadors Torx
€9 Shim (125 (RIT MM v riaanr, . 24308 @D Torx B [tor luloh drum) TEE ..o oociniirrianiaas 24542-03
) Cale (3,17 mmy (1) Forel torx (pour 1ambour &'HMbIaySgs)
(%) Atgiandabus (3,17 mm) (%) Torx drifiit {voor koppeNngetrommel)
{@) Disimnzschelbe {3,17 mm} (2 Torn-Antriabebit (JUr Kupphngatrommal)
{) Speasore {3,17 mm) (D Funta Torx Drive (par it iambure delia fizions)
{9 Suplemento (3,17 mm} (x) Broca de ampuje Torx (tambor el ambragua)
{9 Cako (3,17 mm) () Broca Torx {para o lambor da ermbralagm)
5 Grees A WEEDKH. ..o vvveiianranrrnnne. - A04IH
(") Nécessaira antl-anroulement d'harbe
%) Apparanije am te voarkomen dat gras zich rond
de aandr||fns wlkioalt
{5} Grasriickhaiter
() Kil antlavvoigimento d'erba

®
®

Dispositivo contra [a acumulacion de pasto
Dispositivo contra @ acumulagaa de ralva

*§T-145, GT- 155, §T-375, $T-1THC, ST-1T5AC, HAT, GST.
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Ref # Part Number Qty Description

00063 00063 1 Holding tool

18453 18453 1 Grease, Multi-Purpose

17789 17789 1 Carburetor Repair Tool

23488C 23488C 1 Thread Locking Compound

24306 24306 1 Shim (.125") (3.17 mm)

A-04191 A04191 1 Grass Anti Wrap Kit ST-145, ST-155, ST-175, ST-175C,
ST-175BC, HGT, GST

JA313164 JA313164 1 Ignition Test Spark Plug

9477299 9477299 1 Rubber Tubing (10 ft.) (3.05 m)

98052-A 98052A 1 Starter Rope (250 ft. Reel) (76 m)

2498201 2498201 1 Torx Drive Bit T25

24982-03 2498203 1 Torx Bit (for clutch drum) T25
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Boom & Head Il

$T-4885 ONLY

65, .64 |
66

62 63
& o2

GST-BC,
ST-285BC

UT-20581-1 & UIT-20501-3

17

y:! 89
&> 8T-285BC

) UT-20581.2
ONLY
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Ref # Part Number Qty Description
1 DA92703B 1 HARNESS w/CONNECTOR
2 A00736 1 HANDLE (ST-385)
3 00677 4 NUT (ST-385)
4 00676 4 SCREW (ST-385)
5 A00738 1 THROTTLE & SWITCH w/Lead (ST-385)
6 A03004 1 THROTTLE CABLE (ST-385 & ST-385C)
7 46840 3 CABLE- Tie
8 A00114 1 HOUSING- Drive Shaft (ST-385, ST-385C, ST-485)
9 989241 1 DECAL- Starting Instructions
10 02985 1 DECAL- Warning
A034881 1 HOUSING- Drive Shaft (GST-BC & ST-285BC UT20581-1)
989241 1 DECAL- Starting Instructions
02985 1 DECAL- Warning
A94442 1 BRACKET- Hanger (See #28)
82260 1 SCREW- Thumb (See #29)
98832 1 SHAFT- Drive (See #45)
A00187 1 HOUSING- Drive Shaft (ST-285BC, UT-20581-2)
989241 1 DECAL- Starting Instructions
02985 1 DECAL- Warning
04167 1 SHAFT- Flexible (See #45)
11 988461 1 DEFLECTOR- Grass
12 988472 1 GUARD- Blade
13 00075 1 BLADE- Cut-off
14 81208 2 NUT (10-24)
15 A03887 1 GEAR HEAD ASSEMBLY
16 0043606 1 WASHER- Flange
17 04277 1 NUT- Hex (L.H.)
18 04259 1 WASHER- Flange
19 00490 1 CONNECTOR- Drive
20 D98717A 1 TRI-ARC BLADE
21 88049 1 SCREW (10-24 x 1/2")
22 88053 2 SCREW (10-24 x 1")
23 812721 1 NUT- (L.H)
24 DAO2598A 1 SPOOL & STRING (Dual Line)
DA98912B 1 SPOOL & STRING (Dual Line) (GST-BC & ST-275BC)
25 A00144 1 HOUSING & EYELET
26 88049 3 SCREW (10-24 x 1/2")
27 D98935A 1 BLADE- Saw (optional)
28 A94442 1 BRACKET- Hanger
29 82260 1 SCREW (10-24 x 1/2")
30 0395903 1 LINE- Replacement (.095 Dia.) 1 Ib. Box (250 Ft.)
DA97952B 1 LINE- Replacement (.080 Dia.) (100 Ft.) (GST-BC &
ST-285BC)
31 A00590 1 HANDLE BAR (ST-485)
32 A00591 1 HANDLE BAR (ST-485)
33 A00593 1 THROTTLE & SWITCH w/lead (ST-485)
34 A03005 1 THROTTLE CABLE (ST-485)
35 A00592 1 HANDLE BRACKET (ST-485)
36 00605 1 SCREW
37 00606 4 SCREW
38 00607 4 SCREW
39 80869 2 SCREW (10-24 x 3/8")
40 00684 1 SLEEVING- Plastic (ST-485)
41 03234 1 GRIP- Handle
42 DA00714A 1 BLADE- Saw 7" Machete (optional)
43 A00879 1 HANDLE GRIP ASSEMBLY
44 98772A 1 TRIGGER
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Ref # Part Number Qty Description
45 98832 1 DRIVE SHAFT (Solid)
04167 1 SHAFT- Flexible (ST-285BC, UT-20581-2)
46 95231 1 PLATE- Indicating
47 72084A1 1 NUT-
48 93653 1 SWITCH- Toggle
49 82368 4 SCREW- Plastite (#8 x 3/4")
50 A03006 1 CABLE- Throttle
51 A98918 1 LEAD- Electrical
52 A98919 1 LEAD- Ground
53 A98525 1 HANDLE & PAD (ST-385C)
54 80295 1 SCREW- Hex hd. (ST-385C)
55 93992 1 NUT- Wing (ST-385)
56 A03174 1 CONVERSION KIT
57 9855141 1 CONNECTOR- Drive (ST-385BC & ST-485)
58 A98231A 1 HOUSING & EYELET (ST-385C & ST-485)
59 98848 1 SPRING- Compression (ST-385C & ST-485)
60 DA02598A 1 SPOOL & STRING (ST-385C & ST-485)
61 A97910A 1 RETAINER (ST-385C & ST-485)
62 A03552 1 HANDLE-"J" (GST-BC & ST-285BC)
63 94474B 1 GRIP (GST-BC & ST-285BC)
64 88071 1 SCREW(1/4-20 x 1 1/2") (GST-BC & ST-285BC)
65 88078 1 SCREW (1/4-20 x 1") (GST-BC & ST-285BC)
66 00422 2 CLAMP- Handle bar (GST-BC & ST-285BC)
67 81267 2 NUT (1/4-20) (GST-BC & ST-285BC)
68 83061 2 WASHER (1/4") (GST-BC & ST-285BC)
69 04256 1 ADAPTOR (ST-285BC, UT-20581-2)
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Carburetor
) CARBURETON
() CARBURATEUR
x) CARRURATEUR
(2) VERGABRRN
(&) CARBURATORKE
1 CARBURADOR
(=) CARSURADON
L O PP A-03970 € PMEPAIT K ..o iearirrairerinn i rrrranaea et covrr ID2085
{ Jeu da reparmtion () usu de riparation
%) Fepamtiesa & Reparalioss)
(Z) Rnparaturcst () PReparaiur-Sew
) Kil per riparezicni (O ki d riparazione
{0 Jusgo da reparasidn (& Juego de reparsion
() Jogo de reparegiic & Jogo dé tepacacao
& GankstDiaphragm Kit , . .. A-D3930 @ GaaketDiaphragm K ooovvevnennnn s iaiiinnn . ADOIOE-A
Juu jomnigispheagms (®  Jou jointdlaphragme
Paiking/mambraan st ) Pakking/membraan sat
Dinhhung Membrana-Saiz (&) Dichrung/Membrane-Saiz
Kit diatramma/puarnizions {0 Kh chatramma/guarnizions
Conjuntn jumndialtagma (D Conjuntc junta/diatragma
Joge o |unias vedames/dialragmes () Joge e juntes vadentediiaiTapmas
BT BUIE overnerennineriniansrrassrnerennees hell908A  BD SWIvEIKR oo e A0O2BE
Bouton d'amamsge () Jeu ce pivats
voorinaputpomp ) Zwanksat
Vorpumpa ) Drenzapfen-Salz
Cloohata ) Sariedi ngranagyl girevel
Eulba cabador (£ Jusgo de enganche gleaorlo
Boha da unidacs e psconvapem ™ Jogo da réwia
Primer Base® [Aluminum) ... vveanne. v e L ADISd @D PrimerBul ...... ke d i e e e a e b L]
:Hm.dr Bam* ;Flnu;u} lm . ; M ween s berasranns A-OB052 {7 Boulon damorgage
ass damarsage” [Alum(niim
Enss d'l.murrz:.gﬂ' Epl“’llq“} % mﬂ;ﬂumn
Voorinapuit-aokkel* (alurminiumy @ Ciechsto
Vootmepult-sakkal' [piaxte)
Yorpumpean:Soakel* [Aluminium) { Buibo cabador
Vorpurmpen-Socksl” (Plastik) {*) Bolha da Unideds & AEcorVgEm
Bace dal aicshatis® [allminio)
Bass del sicchafto™ (plaallca) PrHmer BEm® ...ooviirniinn s cerrrrrreesseen ACUEOO-A

PECEEE® GCEOERE © € 0 © @@ @ ® O00CEEREE DRV

Baxe de cadador (akuminla)
Bagp d& cebader {plasa)

Buso da Unldade da sscorvagem” (Alumhio)
Bace da Unidace de sacormagem’ (Pllatice)

‘Frimar Base kits are not Interchanguabie.

'Lag [eun 08 DEEe CAMOIGAGE e BGNT paa inlerchangeake.
*Souke-sats wDOr voorinsputten Zijn niet varwizesibann
Sockaizllze (Gr dis Vorpumps sing nicht austauschpar

*| kit delln tase del cicchelto non send miercambakil,

‘Los jutgos oe Qase du cebadcr no 50N Intasoambiabios.

*Og jogos de baka da uridace de escarvagem nic 3o inlencan-
bidvais.

Hwival Kit ...
Jou de plvety
Zuaniom
Crahzaplan-Satr

Serla di ingranaggi girevoli
Jumgo g pnganche Qinatolo
Jogo da rdula

P Rdd I A4 I AR s e e nnd AL EELR O

.. ADO2ER

olole o iBlolE

Bosa d'amongags”
Yoornspuit-gakke*

Verpumpen- Sockel*

Basa del cicchets*

Ease oo cabador’

Baue dn unkinde de escarwagem®
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Carburetor

Ref # Part Number Qty Description

A-03003 A03003 1 ZAMA

A-03979 A03979 1 Repair Kit

A-03980 A03980 1 Gasket/Diaphragm Kit

A-01195-A A01195A 1 Primer Bulb

A-01194 A01194 1 Primer Base (Aluminum) Primer Base kits are not
interchangeable.

A-03062 A03062 1 Primer Base (Plastic) Primer Base kits are not
interchangeable.

A-00289 A00289 1 Swivel Kit

A-03002 A03002 1 WALBRO

A-02665 A02665 1 Repair Kit

AO00285A A00285A 1 Gasket/Diaphragm Kit

A-00289 A00289 1 Swivel Kit

01201 01201 1 Primer Bulb

A-01200-A A01200A 1 Primer Base



ST385C String Trimmer UT-15042-A Page 8 of 10
Engine & Peripherals

CALIFCRANIA
MULDELY GMHLY
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Ref # Part Number Qty Description

1 88060 2 SCREW- (10-24 x 2 1/2")

2 A98780 1 COVER- Muffler

3 98782 1 BAFFLE- Muffler

4 98784A 1 SCREEN- Spark

5 98860A 2 SPACER- Muffler

6 98783 1 PLATE- Reinforcing

7 A01323 1 BODY- Muffler

8 98786B 1 GASKET- Muffler

9 00179 1 BRACKET-

10 A00108 1 CYLINDER

11 03703A 1 CYLINDER- Gasket

12 A01036A 1 PISTON & ROD ASSEMBLY

13 96935 1 RING- Piston

14 96169S 1 SPARK PLUG (DJ7Y)
79252 1 SPARK PLUG (RDJ7Y) (Int'l)

15 987582 1 CRANKSHAFT (Model 145 & 155)
987583 1 CRANKSHAFT (Models

175,175C,175BC,185,185C,285,275,285BC,385,385C,

16 69250 1 KEY- Woodruff

17 98767A 1 GASKET- Crankcase cover

18 98792 3 BUMPER- Rubber

19 01023B 1 COVER- Crankcase

20 98752 1 CLAMP

21 98934 1 SHIELD

22 98765B 1 GASKET- Heat dam

23 81208 2 NUT (10-24)

24 98768 1 HEAT DAM

25 825491 2 SCREW- Taptite (10-24 x 1")

26 98766A 1 GASKET- Carburetor

27 A03003 1 CARBURETOR- (Zama)
A03002 1 CARBURETOR- (Walbro)

28 A01440A 1 AIR FILTER BOX

29 00772 1 DECAL- Choke, Run

30 98943 1 DECAL- Push-Hold

31 D98760A 1 FILTER- Air

32 98754B 1 COVER- Crankcase

33 82368 2 SCREW- Plastite (8 x 3/4")

34 82542 2 SCREW (10-24 x 2 1/4")

35 A01441 1 TANK- Fuel

36 49422 1 FILTER- Fuel

37 9477232 1 TUBING- Rubber (8")

38 98268 1 WIRE CLAMP

39 0143932 1 TUBING- Rubber (8")

40 A00982A 1 FUEL CAP ASSEMBLY

41 98805A 1 GASKET- Fuel cap

42 03134 1 VALVE- Duckbill

43 98913 1 FILTER-Cap

44 A98808 1 BRACKET-Cable

45 A95007 1 ROTOR

46 A70285E 1 KIT- Starter pawl

47 A98918 1 LEAD- Electrical (Models

175BC,185,185C,285BC,385-UT-15040&UT10540-A,

48 A02576B 1 HOUSING- Engine (Clutch Models Only)
A02575 1 HOUSING- Engine (Non-Clutch Models)

49 A02396A 1 TUBE ADAPTOR

50 88054 1 SCREW (10-24 x 1 1/4")

51 81208 1 NUT(10-24)
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52 01547 1 ADAPTOR- Clutch (Clutch Models Only)

53 A02727 1 CONNECTOR & DRUM

54 00242 2 CLUTCH

55 88052 4 SCREW (10-24 x 7/8")

56 82538 3 SCREW (10-24 x 3/4")

57 9789902 1 ROPE- Starter (42")

58 02264 1 GRIP- Starter

59 98770 1 PULLEY- Starter

60 98791 1 BRACKET- Retaining

61 82541 2 SCREW- Plastite (10 x 1/2")

62 A00107A 1 CRANKCASE ASSEMBLY

63 98797 1 BEARING- Ball

64 98800 1 SEAL

65 98799 1 RING- Retaining

66 98798 1 BALL- Bearing

67 82538 5 SCREW- Taptite (10-24 x 3/4")

68 A98773 1 SPRING & CONTAINER

69 82540 2 SCREW- Taptite (8-32 x 1")

70 94711CS 1 MODULE- Ignition

71 69326 1 LEAD- High-Tension

72 A33055 1 TERMINAL- High-Tension

73 84065 1 WASHER- Flat (5/16") (Non-Clutch Models)

74 88077 1 SCREW- Hex sems (10-24 x 3/8")

75 02851 1 TERMINAL (Models 385--UT15040B, UT15040C, &
UT15040D) (Model 485)

76 A00254 1 WIRE GUARD KIT (California Models Only)

77 88049 2 SCREW- Hex sems (10-24 x 1/2")

78 81208 2 NUT- (10-24)

79 98795A 1 CONNECTOR- Drive (Non Clutch Models)

80 A00681 1 LEAD- Electrical (Model 385--UT15040B, UT15040C,
UT15040D & Model 485)

81 95020 1 SPRING- Compression

82 82513 1 SCREW- Thread Forming

83 A98809 1 LEAD- Electrical (Models 145, 155, 175, 175C, 285, HGT &
GST)

84 98769 1 BUTTON- Switch

85 82268 1 SCREW- Hex sems (10-24 x 3/8")

86 98802A 1 CLAMP

87 97574 1 NUT- Square

88 82455 1 SCREW

89 98929A 1 WASHER- Clutch

90 A98919 1 LEAD- Ground (Models 185 & 385--UT15040 & UT15040A)



